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A Arm, Bed & Machine Body Parts

Arm, Bed & QIAE ZA|
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Ref. No.| Parts No. Note Name of Parts £ | Q' ty | Assembly No.
A-1 01-002A-120H Arm ofoF 1
A-2 01-003A-120H Bed W T 1
A-3 01S006S-306H Brand Mark(Face Plate) A% opa(d3kE) 1
A-4 01-007A-120H Face Plate 3 1
A-5 01-008M-120H Face Plate Gasket w3 7paA 1
A-6 SC-0174-1230 Screw(11/64" n=40) Zhupztol A 9
A-7 01-110R-1230 Rubber Cap for Face Plate H3 v Fopy 1
A-8 Caution Sticker 73 ZEH 1
A-9 01-011A-120H Take-up Lever Cover A 7] A 1
A-10 SC-0528-1230 Screw(9/64” n=40) ST AH($) 1
A-11 01-013A-120H Bed Cover(L) e A () 1
A-12 01-014M-120H Bed Cover Gascket(L) sl CAE ThaA (2 1
A-13 SC-0543-2302 Screw(11/64™ n=40) TITaREIA A JA 14
A-14 01-016A-120H Bed Cover (R) s T A ($) 1
A-15 01-017M-120H Bed Cover Gascket(R) HEA TFAA () 1
A-16 445061S-306H 0il Tank Rubber Cap 29 @3 12up 1
A-17 01-127A-1230 Thread Guide with Three Holes A7 Adol(z) 1SET
A-19 01-003C-250B Thread Guide(L) Aok () 1
A-20 SC-0120-1230 Screw(9/64” n=40) o9 gz Auat 1
A-21 01-030C-1230 Thread Guide(R) Ao (%) 1
A-22 GP-016482-00 Arm Thread Guide of gt Aohl Aol(2) 1
A-24 01-028C-120H Thread Guide(L) Aok (&) 1
A-25 01S064S-306H Brand Mark A% oA 2
A-26 04-104R-1230 Arm Upper Part Rubber Cap ook AR J I ulsf 3
A-27 01-110R-1230 Needle Bar Rubber Cap e A o) 1
A-28 01-042R-640L Rubber Cap(L) T EuhA (8] 4
A-29 44-021R-7400 Bubber Cap(S) ATl (&) 6
A-30 01-073R-120H Bed Rubber W 7% 1
A-31 GP-011464-00 £1 Sticker (Small Button) 25 2EARE G348 1
A-32 GP-011465-00 £2 Sticker(Large Button) $£5 2EA(Z 43 8) 1
A-33 GP-011466-00 %3 Sticker(Wiper for Solenoid Type) 45 A A (Ed o]t golH) 1
A-34 01-009R-5300 Cable Holder Alo] &30 (7N) 3
A-35 01-051A-120H Top Cover AT 1
A-36 41-101A-120H Bobbin Winder Ass'y A7 (Z) 1SET
A-37 415001S-306H Bobbin Winder Base A7) o] & 1
A-38 41-005A-120H Bobbin Winder Shaft A +5% 1
A-39 415006S-306H Bobbin Winder A7 A% ¥ 1
A-40 SC-0104-5607 Screw(11/64” n=40) 3% wloje A 3H YA A 2
A-41 415008S-306H Bobbin Winder Action Ring A Az 1
A-42 415009S-306H Bobbin Winder Shaft Rubber Ring A F23% a3 1
A-43 415010S-306H Bobbin Winder Lever A7) gy 1
A-44 415011S-306H Bobbin Winder Adjusting Plate A7 =4 1
A-45 SC-0130-1230 Screw(1/8” n=40) Y FUA 1
A-46 06011SW-2111 Washer 9] 1
A-47 415013S-306H Bobbin Winder Lever Shaft EEVELE 1
A-48 415014S-306H Bobbin Winder Adjusting Cam A7 22 1
A-49 02004SC-4113 Screw (M4 x P0.7) HUA 1
A-50 04-009C-3710 E-Ring($5) E-3 (547 $5) 2
A-51 41S017S-306H Bobbin Winder Action Plate A AEs 1
A-52 41-018A-120H Bobbin Winder Action Body A7b7] A=A 1
A-53 40-007W-1600 Washer 94 2
A-54 41S021S-306H Bobbin Winder Spring A7 A% 229 1
A-55 4150225-306H Bobbin Stopper Bl A~EH 1
A-56 415023S-306H Screw A 5
A-57 41S024S-306H Bobbin Stand wHl ~gc 1
A-58 4150255-306H Bobbin Winder Mes A7 & 1
A-59 SC-0137-2700 Screw (1/8" n=40) A~ A 24 G4 2
A-60 415027S-306H Thread Tension Adjusting Ass'y A7) AAE AR (2) 1SET
A-61 415028S-306H Thread Tension Adjusting Shaft A7 AdE 24 & 1
A-62 415029S-306H Thread Guide Plate A 3 1
A-63 40-108A-1306 Thread Tension Disk A A 2
A-64 GP-003213-00 Thread Tension Spring Ay 24 ~x¥ 1
A-65 40-804W-1230 Thread Tension Spring Stopper ARy 24 Az AEY 1
A-66 40-024A-1230 Spring Cover 2z AH 1
A-67 415034S-306H Thread Tension Nut AdE 24 Y YE 1
A-68 SN-0121-7400 Nut(15/64" n =28) A7 Ao UE 1
A-69 01-042R-640L Rubber Cap(L) 3 Fupop (o) 1
A-70 015043S-306H Safety Plate Ass'y A () ISET
A-T1 01S044S-306H Safety Plate Rk 1
A-72 01S045S-306H Safety Plate Bracket oA 3t Bl 1
A-73 01S046S-306H Safety Plate Holder A 2 1
A-T4 01S047S-306H Safety Plate Hinge Screw A shiA 1
A-75 SN-0101-1600 Nut(3/16” n=28) £2F Aol % YA HE 3
A-T76 06-051W-7400 Washer BR 1
A-TT 015050S-306H Safety Plate Spring SGAH 227 1
A-T78 01S0515-306H Safety Plate Spring Hook bR 2z Aol 1
A-79 SN-0119-1230 Nut(3/16" n=28) AdH 5 24 YE 1
A-80 01-057N-120H Belt Cover WE A 1
A-81 SC-0343-3800 Screw(15/64" n=28) Aslce#a otg 24 A 3
A-82 Idle Ass'y ool 58 (2) ISET
A-83 01-062A-120H Idle Base ofo] 58 wlol~ 1
A-84 01-065A-120H Idle ofo] 5 1
A-85 01-066A-120H C-Ring ($32) THE CY HEH (3R $32) 1
A-86 01-067A-120H Ball Bearing(6201VV) Eu|oj g 1
A-87 SC-0140-5607 Screw(1/4” n=28) i Ae 5 ad3 FvA 1
A-88 SW-0113-1011 Washer oA 1
A-89 SC-0346-2350 Screw (M8 x P1.25) W WY § AY 2E 1
A-90 SW-0146-9011 Washer oA 1
A-91 SW-0142-1015 Spring Washer ~Z7 94A 1

Note: #1—Small Size Button(A& CHFER), #2— Large-Size Button(C& HHFR), #3— Wiper for Solenoid Type( &2 =0|=4! 2t0|H)
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Ref. No.| Parts No. Note Name of Parts 3 o Q' ty | Assembly No.
B-1 02-101A-120H Upper Shaft Az 1
B-2 02-102A-120H Link Cam PR 1
B-3 02S003S-306H Link Cam Washer PRV 1
B-4 SC-0183-2700 Screw(15/64" n=28) o]~ AYA B 1
B-5 SC-0535-4325 Screw(9/32” n=28) kA 1
B-6 SC-0150-2500 Screw(15/64" n=28) 27 1AV 3
B-7 08-001A-120B Thread Take-Up Lever Ass'y A7) (%) 1SET
B-8 08-011A-120B Thread Take-Up Lever A7) 1
B-9 08-012A-120B Needle Bar Crank s A% = 1
B-10 08-013A-120B Thread Take-Up Lever Crank A7 ag=a 1
B-11 08S005S-306H Needle Bearing Yel & #lojg 1
B-12 085006S-306H Needle Bearing Yol 5 #lojz] 1
B-13 08S007S-306H Needle Bar Crank Rod Hhsd A% £c 1
B-14 08S008S-306H Screw oAt 1
B-15 08S010S-306H Needle Bar Holder = I 1
B-16 08S011S-306H Screw A 1
B-17 08S012S-306H Thread Take-Up Crank Shaft A7 awaz 1
B-18 08-006S-120B Screw A7 adax 2H YA 1
B-19 SC-0317-2700 Screw(15/64" n=28) A A2l AU 3
B-20 04-001A-120H Needle Bar vhEd 1
B-21 04S102S-306H Needle Bar Bushing(U) s A B2A 1
B-22 SC-0104-5607 Screw(11/64” n=40) d& 2 wolg A 1AUA A 2
B-23 04S104S-306H Needle Bar Bushing(L) v 8 1
B-24 04S006S-306H Needle Bar Guide Block vhso hf & 1
B-25 04-008A-120M Thread Guide for Needle Bar s Aok 1
B-26 SC-A131-4522 Screw RS 1
B-27 Needle(DP X 17 #14) uhs 1
B-28 02S107S-306H Upper Shaft Bushing(F) Az A A 1
B-29 02S009S-306H Bobbin Winder Driving Wheel A7 T 2 1
B-30 10-017S-8577 Screw A 2
B-31 02S111S-306H Upper Shaft Bushing(M) Az Z 34 1
B-32 02-121A-1230 Upper Shaft Collar A% get 1
B-33 SC-A129-4515 Screw(15/64" n=28) b 2
B-34 02S118S-306H Upper Shaft Bushing(R) A% 5 34 1
B-35 02S020S-306H Needle Bearing(KT151917) Yel & #lojg 1
B-36 025021S-306H Snap Ring($21) SRAS W& (577 421) 1
B-37 02S022S-306H Thrust Bearing Washer EHAE #lo]g 94 1
B-38 02S023S-306H Retaining Ring( ¢ 30) SRAE WEY (247 430) 1
B-39 02S047S-306H Pulley £7) 1
B-40 SC-0188-1230 Screw %9 24 1
B-41 11-0000-BT10 Synchronizer AagolA(z) 1SET
B-42 11-024S-2500 Screw R 2
B-43 11-020A-2500 Magnetic Holder vhadle &r 2
B-44 11-0218-2500 Screw At 2
B-45 11-022W-2500 Washer 9}A 2
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Ref. No.| Parts No. Note Name of Parts 3 o Q' ty | Assembly No.
c-1 AS-003752-00 Lower Shaft Ass'y 3% () ISET
C-2 GP-013203-00 Lower Shaft 3% 1
C-3 GP-010180-01 Lower Shaft Gear 33 7] 1
C-4 PN-000215-00 Taper Pin glo]s] A 1
C-5 SC-0512-1230 Scerew(11/64" n=40) Y A= 29 Y4 5
C-6 07S006S-306H Lower Shaft Rear Bushing EE R X 1
c-7 07S007S-306H Needle Bearing (KT8110) Yol & #lojd] 2
c-8 07S008S-306H Thrust Washer EYXE 94 1
c-9 10S114S-306H Lower Shaft Collar 3% shet 1
C-10 | 07S111S-306H Crank Rod ERE 3 1
C-11 SC-0179-3710 Screw (11/64” n=40) 157 A 2
c-12 07S013S-306H Crank Rod Hinge Screw Y3 RE b 1
c-13 SN-0116-3400 Nut(1/4" n=40) +4e% 243 ve 1
C-14 | 07S015S-306H Oscillator Shaft o AdolE % 1
c-15 SC-0317-2700 Screw (15/64" n=28) A AFh 1F YA 1
C-16 | 07S117S-306H Oscillator Shaft Collar(L) eAdelH & steb(3) 1
c-17 07S019S-306H Oscillator CREN)E 1
C-18 | 07S020S-306H Washer 244 1
C-19 | 43-009C-1600 E-Ring (#9) E-J(247 $9) 1
C-20 | 07S122S-306H Oscillator Shaft Collar(R) eAdole F sHeh($) 1
c-21 07-023A-120H Bobbin Case Ass'y Hyl Aol x(%) 1SET
c-22 07-224A-120H Bobbin Bl 1
C-23 | 07-022A-120M Shuttle Race Ring AE dolx 7 1
C-24 07-129A-120M Shuttle AE 1
C-25 07-030A-120H Shuttle (L) HE EilolH 1
C-26 | 07S033S-306H Screw (M5 X P0.8) vz 1A 1
c-27 07S1325-306H Shuttle (L) AE () 1
C-28 SC-0150-2500 Screw (15/64" n=28) 9 24 A 1
C-29 SC-0525-5300 Screw (11/64" n=40) e FE5%F A A 1
C-30 07S035S-306H Shuttle Race Adjusting Shaft AE dolx 24 & 1
C-31 07S107S-306H Needle Roller Bearing Us &8 oy 1
C-32 07S038S-306H Shuttle Bearing Washer AE Wl oA 1
C-33 07S040S-306G Shuttle Upper Spring g 4d 227 1
C-34 SC-A121-4122 Screw (3/32" n=56) A 2
C-35 075042S-306H Inner Hook Presser Shaft Ass'y & bk R 5% (2) 2SET
C-36 | 06-033M-3800 E-Ring ($3) E-3 (%37 $3) 2
C-37 | 07S046S-306H Inner Hook Spring & 7hvp obd ~AzE 2
C-38 07S047S-306H Hook Cover Ass'y T Av(z) 1SET
C-39 | 07S051S-306H Hook Cover Plate Spring A AW 2z A 1
C-40 07S052S-306H Hook Cover Plate Spring B T AW #2zZy B 1
C-41 07S050S-306H Spring Pin($2Xx [9.8) T AW 2=y 3 1
C-42 SC-0543-2302 Screw(11/64" n=40) E hek AA 3AYA 1
C-43 | 07S116S-306H Oscillator O-Ring 2 Adolg 0-8 1
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Parts No. Note Name of Parts £ | Q' ty | Assembly No.
21-101A-120H Presser Plate Bushing e 2A 1
01-0000-BT13 Presser Plate Solenoid g £y olE(%) 1SET
21-003S-120H Screw-A A A 4

Screw-B AU B 2
21-133A-120H Presser Plate Solenoid Base FE23 £d ol HolA 1
SC-0307-1230 Screw(3/16" n=32) RS 4
21-105A-120H Presser Plate Link(A) FEH FA(A) 1
21-106A-120H Presser Plate Link Shaft(A) FE2g gYAZ(A) 1
SC-0164-2700 Screw(11/64" n=40) RS 2
09-025W-827C Washer oA 5
21-103P-120H Snap Pin( ¢8) 293 (837 ¢8) 4
21-110A-120H Presser Plate Link(B) 23 ¥3(B) 1
21-111A-120H Presser Plate Link Shaft(B) FE% ¥3 %(B) 1
21-114A-120H Presser Plate Link (C) 294 ¥4 (C) 1
21-016A-120H Presser Plate Link Shaft(C) FE% 83 %(C) 1
21-101P-120H Snap Pin($5) 29 A(5%47 $5) 2
21-118G-120H Presser Plate Link Spring e gE Axd 2
21-019P-120H Holder for D-17 FEI EAE 227 o 2
21-120A-120H Presser Plate Sensor Slit 23 AA AR 1
SC-0158-3710 Screw(M3) At 2
01-018W-1600 Washer 94 2
15-027A-2070 Presser Plate Sensor 23 KA 1
21-123A-120H Base for Presser Plate FE3 AA ol & 1
SC-0176-1230 Screw(11/64" n=40) TR AA w2z A 2
SC-0164-2700 Screw (M5) FER A FUA 1
21-035A-120H Guide for D-14 FE% A3 (C)7olE 1
SC-0174-1230 Screw FER EA (C)rbolE HuA 2
10-020W-2700 Washer FER A (C)7tolE 94 2
09-025W-8270 Washer EdlmoltZ 3 %A 1
21-103P-120H Snap Pin ($8) $dlieoltF A4 £HU(5HF $8) 1
215039S-306H Washer FERHEF TFOA 1
21-033W-120B Washer oA 1
SR-0107-1011 C-Ring ($15) CH(5AA $15) 1
21-035A-120B Presser Plate Shaft FERE 1
21-036S-120B Roller Stud for D-34 FERHE 2eY A 1
21-037A-120B Roller for D-34 RS 2o 1
10-020W-2700 Washer kA 1
SN-0101-4000 Nut (11/64" n=40) IFZUE 2
21-040A-120B Holder for D-42 HEFAL S EY 1
225025S5-306H Washer TA A 2
SC-0108-2350 Screw (M6) A 2
21-043A-120B Button Clamp Lifting Lever HEZd &g 1
21-044A-120B Button Clamp Lifting Lever Shaft WEZAZ WS 1
SC-0317-2700 Screw(15/64” n=28) I 1
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Ref. No.| Parts No. Note Name of Parts 3 o Q' ty | Assembly No.
E-1 40S001S-306H Thread Tension Adjusting Ass’y AR 24 A2 (z) 1SET
E-2 40S002S-306H Thread Tension Adjusting Body AR 24 AA FA 1
E-3 40S003S-306H Thread Tension Adjusting Shaft ARd 2441 % 1
E-4 40-604S-1230 Screw(9/64” n=40) A 2
E-5 405005S-306H Thread Take-Up Spring AR 7 ~2z8 1
E-6 40-204A-1230 Thread Guide Disk Al HAl 4 Ass'y
E-7 40-304A-1230 Presser Plate for Thread Guide Disk A A e 1
E-8 40S009S-306H Spring Cover 2z Ay 1
E-9 40S010S-306H Thread Tension Adjusting Spring AAY z2A A2 1
E-10 40-804W-1230 Spring Stopper 2z ~EY 2
E-11 40-204A-2350 Thread Adjusting Nut Ass’y AzA A2 YE 1SET
E-12 SC-0485-4113 Screw(M6) Ak 1
E-13 AS-002639-00 Second Thread Tension Adjusting Ass’y Bz AzA A (z) 1SET
E-14 GP-008767-01 Second Thread Tension Adjusting Shaft Bz AzA A% 1
E-15 40S019S-306H Second Thread Tension Adjusting Spring Bz A ohl HA ~2zZ¥ 1

Ass’y
E-16 40-704S-1230 Second Thread Adjusting Nut Bz Az4 A4 YE 1
E-17 SN-0121-7400 Nut(15/64” n=28) Al 77 Aol YE 1
E-18 40S023S-306H Thread Release Link A 537 33 1
E-19 40S024S-306H Thread release Link Hinge Screw ALz7) g3 thyat 1
E-20 40S-025A-120H Thread Release Connecting Rod A 537 dARE 1
E-21 405026S-306H Hinge Screw A for E-20 A 537 dARE A 1
E-22 SN-0115-7400 Nut (3/16” n=28) 2=y YE 1
E-23 405028S5-306H Hinge Screw B for E-20 A 537 dAZC T AB 1
E-24 06-051W-7400 Washer 9}A 1
E-25 40-030C-120H Thread Release Stopper A 537 2EH 1
E-26 55-0115-5050 Screw (3/16” n=28) Z g3el il 1AL 2
E-27 | 40-032C-120H Thread Release Adjusting Plate(A) A 537 24H(A) 1
E-28 40-033C-120H Thread Release Adjusting Plate(B) A 537 24%(B) 1
E-29 40S033S-306H Thread Release Return Spring A H37] g 229 1
E-30 SC-0180-3800 Screw(11/64” n=28) A 1
E-31 015110S-306H Washer A 1
E-32 40-037C-120H Thread Release Shaft A 537 % 1
E-33 SC-0352-7400 Screw(3/16” n=28) ZhebE A4 Fuab 1
E-34 40-039C-120H Thread Release Bar A 37 FEE 1
E-35 16-015S-3710 Hinge Screw for E-34 A 537 g dya 1
E-36 40S044S-306H Thread Release Bar Guide A 537 AE8 1
E-37 SC-0528-1230 Screw (9/64” n=40) & Fhak YAH($) 2
E-38 408014S-306H Thread Release Pin A L5379 1
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Ref. No.| Parts No. Note Name of Parts = 3 Q’ ty |Assembly No.
F-1 11-101A-120H Wiper Driving Lever ghol5] TEEH 1
F-2 06-027P-7400 Wiper Driving Lever Shaft Sfo|7] TEaW = 1
F-3 SC-0104-5607 Screw(11/64” n=40) 3% F Wy A 2 A 1
F-4 11-004A-120H Wiper Rod Sho]3] T 1
F-5 11-005A-120H Wiper Rod Shaft shol3] 2T % 1
F-6 06-046W-7400 Washer 94 2
F-7 16-015S-3710 Hinge Screw for 4 Spolz] £ thig 1
F-8 SN-0101-1600 Nut (11/64” n=40) 223 Ao % b YE 1
F-9 GP-011319-00 Wiper Connecting Arm Ass'y sols A7 ofeh(z) 1Set
F-10 05-014C-1230 E-Ring E-8 (347 ¢4) 2
F-11 02-005W-1230 Washer oA 1
F-12 06-027P-7400 Wiper Connecting Arm Shaft gfolg] A7 ofgt & 1
F-13 SC-0528-1230 Screw (9/64” n=40) ¥ bk A ($) 1
F-14 11-018A-120H Wiper Connecting Rod Sfolg] o2 R 1
F-15 11-019R-120H 0il Shield Cap g owA A 1
F-16 11-017A-120B Wiper Ass'y (01, 02) kol 5 (2)(01, 02) 1Set
F-17 SC-000332-00 Hinge Screw for Wiper Spolg] whpat 1
F-18 GP-012585-00 Wiper Base Plate S}o|7] o] & T 1
F-19 SC-A174-4122 Screw (9/64” n=40) 7he} Frol VA 1
F-20 GP-012588-00 Wiper Base Sho] 3| wle]x 1
F-21 11-028A-12HA Solenoid fdkolt 1
F-22 - Spring Washer 228 94 2
F-23 - Nut(M4) Y E(M4) 2
F-24 SC-0543-2302 Screw(11/64” n=40) ¥ bk WA 1A 2
F-25 GP-012587-00 Wiper Crank ol AP 1
F-26 07S033S-306H Screw(11/64” n=40) A7 dut 283 Fa 1
F-27 12-024A-12HA Wiper Link PRERE] 1
F-28 GP-008203-00 Hinge Screw for Wiper Link sbol9] g7 whjab 2
F-29 01-117A-120B Wiper(03) o] (03) 1
F-30 GP-012585-00 Wiper Base Plate S}o|7| o] A3 1
F-31 SC-000332-00 Hinge Screw for Wiper Sbolg At 1
F-32 SC-0541-7600 Screw(9/64” n=40) A 27 A7 @ SE A 1
F-33 11-033A-12HA Wiper Cover ols] 7w 1
F-34 SC-0543-2302 Screw(11/64” n=40) E gbut A 3AYA 2
F-35 40-004W-1600 Wahser 94 2
F-36 11-035R-12HA Rubber for Wiper Stopper Spols] 2R3 FHILF 1
F-37 11-035G-120B Wiper Spring Sfo]¥} ~xze 1
F-38 SC-0125-5607 Screw Shols] 2zl Fibat 2
F-39 11-034C-12HA Wiper Solenoid Cable shol3] £@ kol Ao 1
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Ref. No. Parts No. Note Name of Parts =z Q' ty | Assembly No.
G-1 12-0000-BT13 Thread Trimming Sol. Ass’y AR & eolE(2) 1SET
G-2 10S002S-306H Thread Trimming Sol. Bracket A £ ot B 1
G-3 SC-0184-1600 Screw (3/16” n=28) 7 23bo] shy 3 A 4
G-4 SN-0101-1600 Screw (11/64” n=40) 228 Aol & YA HE 2
G-5 10S005S-306H Link for G-1 A EdlxolE 3)A Ha 1
G-6 SC-0328-8670 Screw (M4 X P0.7) FUIF A 1
G-7 10S007S-306H Thread Trimming Driving Link Stopper A" e 8a ~EH 1
G-8 10S009S-306H Thrad Trimming Cam A 7 1
G-9 SC-A129-4515 Screw(1/4” n=40) At 2
G-10 10S011S-306H Thread Release Notch A 537 &4 1
G-11 02004SC-4113 Screw (M4 X P0.7) A 2
G-12 10S113S-306H Thread Trimming Shaft Ad = 1
G-13 105114S-306H Thread Trimming Shaft Collar A" % 7he 2
G-14 SC-0521-3710 Screw (15/64" n=28) A o] Huat 2
G-15 10S017S-306H Rubber Washer for G-12 AR Z= 17 oA 1
G-16 10S018S-306H Thread Trimming Driving Link Ass’y AR e ga(z) 1SET
G-17 SC-0317-2700 Screw (15/64" n=28) A AF Sl 34 1
G-18 10S022S-306H Thread Trimming Shaft Spring ARz A28 1
G-19 10S023S-306H Thread Trimming Cam Roller AR 2E 1
G-20 105024S-306H Hinge Screw for G-19 AR 2gy At 1
G-21 10S026S-306H Thread Release Lever A L27] 4y 1
G-22 10S027S-306H Thread Release Lever Pin s VI 1
G-23 SN-0105-3400 Nut (15/64” n=28) FH2E FL A UE 1
G-24 10-029A-120H Thread Trimming Connecting Rod AR dA RE 1
G-25 10-220A-8577 Rod End (R) ROD END(%) 2
G-26 SN-0115-7400 Nut (3/16" n=28) oz YE 4
G-27 10S0325-306H Hinge Screw for G-24 AR A7 R ghiat 2
G-28 60-020W-2700 Washer A 1
G-29 10S135S-306H Thread Trimming Connecting Link AR A7 A 1
G-30 10S036S-306H Hinge Screw for G-29 AR A B3 st 1
G-31 10-037A-120H Thread Trimming Connecting Bar A AR 1
G-32 10S038S-306H Hinge Screw for G-31 AR AAg T 1
G-33 10S062S-306H Link Stopper Screw g3 289 A 1
G-34 10S064S-306H Spring for G-31 AR AAR gY AxE 1
G-35 10-019S-7507 Spring Holder 228 Aol 1
G-36 10-140A-120H Needle Plate A 1
G-37 SC-A119-4119 Screw (11/64” n=40) A FJuA 4
G-38 10-042A-120B Needle Plate Cover(S) A Av (28 G5 8) 1
G-39 10-043A-120B Needle Plate Cover (M) AR AW (FY 23 8) 1
G-40 10-044A-120B Needle Plate Cover (L) A Au (N 25 8) 1
G-41 04107SC-A001 Screw A% A A 2
G-42 10-001A-120H Fixed Mes IR A 1
G-43 SC-0531-2302 Screw (9/64” n=40) £ skt 2 F 1F (&) 2
G-44 10-006A-120H Moving Mes L[ 1
G-45 10-048A-120H Hinge Screw for G-44 Zr & A 1

10S049S-306H Washer (t=0.4) Zul & 944 (10.4)
o6 10S050S-306H Washer (t=0.5) Eril2 9h4(10.5) )

10-051W-120H Wahser (t=0.6) o2 944 (10.6)

10-052W-120H Washer (t=0.7) Zul 2 944 (10.7)
G-47 10S053S-306H Moving Mes Link 5 s ¥a 1
G-48 10S0555-306G Thread Trimming Lever B A4 @ "B 1
G-49 10S056S-306H Thread Trimming Lever Ring A e g 1
G-50 10S057S-306H Thread Trimming Lever Shaft A He 1
G-51 10S058S-306H Thread Trimming Lever A A 1N 1
G-52 10S059S-306H Thread Trimming Lever Screw AHA e 1A YA 1
G-53 SC-0543-2302 Screw(11/64” n=40) & Jhuk A 2 A 1
G-54 2050755-306H Washer 94 1
G-55 SN-0119-1230 Nut (3/16” n=28) AolAl &5 24 Y4 ve 1
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Ref. No. Parts No. Note Name of Parts = =} Q ty | Assembly No.
H-1 20-001A-120H Y-Feed Bushing (F) Y-o]4 A BA 1
H-2 20-002A-120H Y-Feed Bushing (R) Y-ol4 & 84 1
H-3 20-003A-120H Y-Feed Shaft Y-ol§ & 1
H-4 20-004A-120H Y-Feed Arm Y-o] % ofet 1
H-5 SC-A308-4517 Screw (1/4" n=40) At 4
H-6 20-006A-120H Y-Feed Hinge Stud Screw Y-ol§ @A gt 1
H-7 20-007A-120H Y-Sensor Film Y-AA ZAS 1
H-8 SC-0543-2302 Screw (11/64” n=40) z 7h A4 2AYA 15
H-9 GP-011575-01 X-Feed Lever Gear X-o|% dlw 7]of 1
H-10 04S006S-306H X-Feed Block X-ol¢ &Y 1
H-11 20-011A-120H X-Feed Block Shaft X-ol¢ &9 % 1
H-12 | 20-013A-120H X-Sensor Film X-AA 7% 1
H-13 20-015A-120H X-Feed Lever Gear Shaft X-o]4 #¥ = 1
H-14 20-016A-120H X-Feed Lever Gear Shaft Collar X-ol4 dlw % 7lg 1
H-15 | SC-0178-7400 Screw (11/64” n=40) = () 2
H-16 20-051A-12HA X-Driving Motor Ass’y X-T% 2 (®R) 1SET
H-16-1| 22-151A-12HA X-Step Motor Cable X-28 2¥ o7 Ao 1
H-17 20-021A-120H X-Drive Gear X-o|& F& 7] 1
H-18 | SC-0317-2700 Screw (15/64” n=28) A A% W 23GA 4
H-19 | SC-A174-4122 Screw A 8
H-20 40-004W-1600 Wahser 9HA 8
H-21 | 07016SC-4113 Screw (M5XL12) A4 4
H-22 | SW-0120-1011 Washer %A 4
H-23 | 20-053A-12HA Y-Driving Motor Ass’y Y-T7E 2E(Z) 1SET
H-23-1| 22-153A-12HA Y-Step Motor Cable Y-o|% FE7]0] 1
H-24 | 20-030A-120H Y-Drive Gear Y-~ 2E dF Aol 1
H-25 | 20-054A-12HA Y-Motor Mounting Plate Y-2E B&g 1
H-26 | 20-037A-120H X-Sensor Base X-AA wlo] 2 1
H-27 20S-076S-306H X-Sensor X-Al4 1
H-28 | 22031SC-8118 Screw (M4 X L10) At 1
H-29 20-041A-120H Y-Sensor Base Y-AIA o]~ 1
H-30 | 20S-050S-306H Y-Sensor Y-AlA 1
H-31 20S030S-306H Screw (M3XL9) At 1
H-32 20-046A-120H Cloth Feed Support Plate 8 ol AT 1
H-33 | 20-048A-120H Cloth Feed Plate B o5 1
H-34 | 20-149A-120H Feed Guide Plate gleo|t stol= B 1
H-35 | SC-A119-4119 Screw (11/64” n=40) A 4




c
O
=
S
M
)
N
P
T
=
]
&
R,
c
©
<
&)
o)
=
o
=
B
@)
c
O
=
)
m

HESTZA (

©® Parts for Small-Size Button




SunLhtar

Ref. No.| Parts No. Note Name of Parts £ | Q' ty | Assembly No.
I-1 23-001A-120B Button Clamp Holder Base HWE FWZ T do]x 1
1-2 SC-0108-2350 Screw A3 wolx 34 BE 2
1-3 225025S-306H Washer 1A 2
I-4 23-004A-120B Button Clamp Holder HE FW=Z & 1
-5 23-005A-120B Button Clamp Holder Base Shaft WE Z¥=Z 2] F 1
1-6 SC-0164-2700 Screw 2 A% ke 1A 2
1-7 23-007S-120B Tension Adjusting Screw A8 2 A AL 1
1-8 23-008S-120B Tension Adjusting Nut AEz4d YE 2
1-9 23-009G-120B Tension Adjusting Spring WEZHz e 24 ~z3 1
1-10 23-010C-120B Button Clamp Holder Bar WEZFWT F0y 1
I-11 SC-0317-2700 Screw A AEF I 2 1
1-12 23-012A-120B Button Clamp Roller HEFHWZ 289 2
1-13 10-020W-2700 Washer 27 ehA 1
I-14 SN-0115-7400 Nut sx YE 2
1-15 23-101A-120B Small Button Clamp Ass’y 43 HE FW=Z(R) 1set
1-16 GP-013489-00 Button Clamp Bracket WEZUZ B 1
1-17 10-020W-2700 Washer 27 oA 2
1-18 23-017S-120B Screw A 2
1-19 23-018A-120B Adjusting Plate HEFHZ 24 1
1-20 23-019S-120B Stud what 1
1-21 23-020S-120B Screw vk 1
1-22 GP-010202-00 Button Clamp(M) HE FHZ(F)

1-23 23-021S-120B Button Clamp Lever HEZFAZ gy 1
1-24 23-0225-120B Screw 2Rk 1
1-25 23-0235-120B Nut ZAYE 1
1-26 23-024G-120B Button Clamp Lever Return Spring HEZHZ g gelrzdy 1
1-27 23-025A-120B Small Button Clamp(L) £ E FW=(H) 1
1-29 23-026A-120B Small Button Clamp Plate(L) AP E FU=Z WA (3 1
1-30 23-047A-120B S Small Button Clamp Plate(L) 23 E FHz H(H) 1
1-31 SC-A551-4128 Screw A 2
1-32 23-028G-120B Small Button Clamp Plate Spring(L) 2P E FAWz I 2xzE(F) 1
1-34 SC-0531-2302 Screw & et 2% 2FYA (&) 2
1-35 23-030P-120B Guide Pin St il 2
1-36 23-031S-120B Stud ghpat 2
1-37 23-032A-120B Small Button Clamp(R) LY E FWZ(F) 1
1-39 23-033A-120B Small Button Clamp Plate(R) 49 E FWz PA(9) 1
1-40 23-050A-120B S Small Button Clamp Plate(R) 2P E FHZ () 1
1-41 23-035G-120B Small Button Clamp Plate Spring(R) LYW E Fd=z I} 22 (9) 1
1-43 23-037A-120B Spacer Spring Plate 2 o] A=z 1
I-44 06-1195-1230 Screw A 537 29 A 1
1-45 10-020W-2700 Fixed Washer T 9hA 1
1-46 GP-014565-00 Spacer Spring 2so| ] 227 1
1-47 20-019W-1230 Fixed Washer T A 1
1-48 SC-0549-2302 Screw e Falol Ao U 1
1-49 23-042C-120B Finger Guard FA7tE 1
1-50 SC-0174-1230 Screw 7hukzkol vhA 2
I-51 23-043A-120B Feed Plate (Small) ol &3k (&) 1
1-52 725025S-306H Washer T A 2
1-53 72-031A-120H Screw A 2
1-54 23-102A-120B Medium Button Clamp Ass’y %3 W E FYZ(x) 1SET
1-55 23-052A-120B Medium Button Clamp(L) 3 M E FW=(4) 1




Button Clamp Mechanism (Medium, Large-Size Button)
HESHZ) (B, HEHSF)

=0 = ST

® Parts for Medlum-Size Button




SunLhtar

Ref. No.| Parts No. Note Name of Parts £ | Q' ty | Assembly No.
1-56 23-053A-120B Medium Button Clamp Plate(L) 3 WE =z () 1
1-57 23-060A-120B S Medium Button Clamp Plate(L) 3 wE =z () 1
1-58 23-054G-120B Medium Button Clamp Plate Spring(L) 3 HE FAz gazy(H) 1
1-59 23-055A-120B Medium Button Clamp(R) 3 M E FW=Z(9) 1
I-60 23-056A-120B Medium Button Clamp Plate(R) %3 wE =z () 1
1-61 23-063A-120B S Medium Button Clamp Plate(R) %3 wE =z H($) 1
1-62 23-057G-120B Medium Button Clamp Plate Spring(R) %3 W E Fdz grzEg(9) 1
1-63 23-058A-120B Feed Plate (Medium) ol £ (F) 1
I-64 23-103A-120B Large Button Clamp Ass'y W E FA=(R) ISET
1-65 23-065A-120B Large Button Clamp(L) Ny E FA=Z(4) 1
1-66 23-066A-120B Large Button Clamp Plate(L) HEWE Fdz HH(H) 1
1-67 23-073A-120B S Large Button Clamp Plate(L) Wy E FA=Z w3 () 1
1-68 23-067G-120B Large Button Clamp Plate Spring(L) Wy E FA=Z A2z (F) 1
1-69 23-068A-120B Large Button Clamp(R) Wy E FHZ(S) 1
1-70 23-069A-120B Large Button Clamp Plate(R) Wy E FHZ () 1
1-71 23-076A-120B S Large Button Clamp Plate(R) Wy E FHZ W3 () 1
1-72 23-070G-120B Large Button Clamp Plate Spring(R) W E FAZ Rz ($) 1
1-73 23-078A-120B Spacer 29 o] 4 2
1-74 23-071A-120B Feed Plate(Large) ol () 1
1-75 GP-007807-02 Dust Plate(L) A7 wto] B2(3) 1
1-76 GP-007808-02 Dust Plate(R) WA o] B2(4) 1
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Ref. No.| Parts No. Note Name of Parts = 3 Q' ty [Assembly No.

J-1 44-0000-1230 0il Wick 29 4

J-2 44-012C-1230 0il Hose 29 52

J-3 445007S-306H 0il Return Felt A IF oY WE "A” 1
J-4 445008S-306H Arm Oil Return Felt oy i WE 1
J-5 44S002S-306H 0il Hose for J-4 oy i WE 09 & 1
J-6 44-008C-120H Holder for J-5 ofgt 3% WE FTA Fo| 1
J-7 SC-0156-7500 Serew(9/64” n=40) At 4
J-8 44S024S-306H Crank Rod Lubrication Plate a¥a e F¢ 3 1
J-9 SC-0548-7400 Serew(3/16” n=28) tho] ¢ 3 At 2
J-10 445027S-306H Crank Rod Lubrication Felt a#¥a E2c F4 YE 1
J-11 44-017C-120H Needle Bar Crank Rod Lubrication Plate vy A2¥a 2o F43 1
J-12 44-019M-120H Needle Bar Crank Rod Lubrication Felt sl 293 £2C F4 YE 1
J-13 445032S-306H 0il Hose Holder(L) 0¥ 32 Fo|(d) 1
J-14 SC-0543-2302 Serew(11/64” n=40) % bk A 3 4
J-15 445034S-306H Balance Lubrication Plate WAL & # 1
J-16 44S035S-306H Balance Lubrication Felt Wy A G4 YE 1
J-17 SC-0340-4122 Screw(9/64” n=40) A 1
J-18 445039S-306H Bed Oil Return Felt HEE 3E WE 1
J-19 445001S-306H 0il Hose for J-18 oy 3F YE 09 32 1
J-20 44S041S-306H Oscillator Lubrication Plate L25F 7o #4 # 1
J-21 44S042S-306H Oscillator Lubrication Felt 25% 7o F% LE 1
J-23 445044S-306H Shuttle Lubrication Plate Ag 58 3 1
J-24 445046S-306H Shuttle Lubrication Felt(L) AE FF LE() 1
J-25 44-028M-8670 Shuttle Lubrication Felt(S) AL F4 BE(L) 2
J-26 44-034R-120H Bed Oil Wick Rubber Cap W $4 18 ol 1
J-27 445052S-306H 0il Window % 2
J-28 44S053S-306H 0il Gauge 29 AolA 2
J-29 44S054S-306H 0il Window Rubber Ring % 158 2
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Ref. No.| Parts No. Note Name of Parts 3 | Q' ty | Assembly No.
K-1 PS-001-1202 Table Ass'y Hlo] &(z) ISET
K-2 TZ-001-1000 Table Stand Ass'y Ho| & v (%) 1SET
K-3 Table Drawer dlo] & Agh 1
K-4 Support Bracket for K-3 Hlo] & Ag wx v 2
K-5 Screw Nail g5 At 4
K-6 90A008S-811H Accessary Case B 1
K-7 Screw e s AL 2
K-8 01S122S-306H Hinge 312 4 2
K-9 01S123S-306H Hinge Rubber A4 1F 2
K-10 01S124S-306H Hinge Pin 324 = 2
K-11 | SC-0164-2700 Serew (M5 X P0.8) A A% e 1AUA 2
K-12 01S126S-306H Bolt(M6 x 1.60) £2E 4
K-13 01S127S-306H Nut(M6) e 8
K-14 01S128S-306H Washer 9}A 8
K-15 90-106A-120H Oil Pan 2.9 Hhol 1
K-16 44-0000-1230 0Oil Wick 2.9 o] §4 1
K-17 Screw Nail B3 Ak 5
K-18 | 908007S-306H Oiler o A% 1
K-19 | 918008S-306H 0il Supporter CAE R 1
K-20 Nail 2y % 4
K-21 90S010S-306H Cushion Rubber FA aF 2
K-22 91-007A-2302 Thread Stand Ass’y Ao Zol(2) 1SET
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Ref. No.| Parts No. Note Name of Parts 3 o Q' ty | Assembly No.
L-1 91-002C-1230 Driver(L) ZetolH (o) 1
L-2 91-003C-1230 Driver (M) Cetol v (%) 1
L-3 91-003C-1230 Driver(S) T loln (&) 1
L-4 91-004C-306H Spaner 9X10 29y 1
L-5 91-011C-1230 Oiler PR 1
L-6 0il LX) 1
L-7 Needle(DP x17 #14) 5 (DP X17 #14) 1
L-8 07-224A-120H Bobbin HHl 2
L-9 91-001C-2700 L-Shape Wrench L-#l%(2mm) 1
L-10 91-004C-2700 L-Shape Wrench L-#l2(2.5mm) 1
L-11 91-003C-2700 L-Shape Wrench L-#l%(3mm) 1
L-12 91-001C-2700 L-Shape Wrench L-#l%(4mm) 1
L-13 91-002C-2700 L-Shape Wrench L-#l%(5mm) 1
L-14 12-0146-SC53 Fuse(1A,30mm) F2(1A,30mm) 1
L-15 05-002C-SW65 Fuse(10A,30mm) FZ(10A,30mm) 1
L-16 12-046C-SC53 Fuse(15A,30mm) F2(15A,30mm) 1
L-17 91-001C-120H Head Cover ] A 7w 1
L-18 91-017A-120B Button Tray Ass’y HE Bid(z) ISET
L-19 SC-0109-2350 Screw AFg dolx 1Y BE 1
L-20 | 91-091C-120B Button Tray Base HE Bitd wolx 1
L-21 Pin HE 5o Wolx TAHYA B 2
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Ref. No.| Parts No. Note Name of Parts = 3 Q’ ty |Assembly No.
M-1 SSBT-0000035 Control Box Ass'y ZEEA (H) 1
M-2 GP-008658-01 Box Body LIZEIR2) 1
M-3 GP-008671-00 Front Profile Upper A E = g23}d-4 1
M-4 10-016S-CPT1 Serew(M4 xL12) Awy z299-4 34 YA MAXL12) 2
M-5 GP-008672-00 Front Profile Lower AWy z2v9Y-3 1
M-6 10-016S-CPT1 Screw (M4 X L12) Ay 25493 1A MAXL12) 2
M-7 GP-008673-00 Rear Profile Upper o8 zevy-4 2
M-8 10-016S-CPT1 Screw(M4xL12) iy zavd-4 33 A M4XL12) 4
M-9 GP-008674-00 Rear Profile Lower Iy x2yld-3) 1
M-10 | 10-016S-CPT1 Serew(M4 X L12) o8 25 3P MAXL12) 2
M-11 | GP-008666-01 Upper Frame AEAA -4 1
M-12 | 10-004M-SW68 Screw(M3 X L5) H2AAN -4 ZHIAH(MIXLS) 4
M-13 GP-008663-01 Lower Frame 7} 22 2 ) -3¢ 1
M-14 10-004M-SW68 Screw(M3 X L5) A2AA N -3 2 FAH(M3XLS) 4
M-15 GP-008662-00 Upper Cover A A 8 1
M-16 EP-000040-00 Control Box Fan FEEZ9A Fan 1
M-17 SC-000392-00 Serew (M4 xL30) ZEE4 2 Fan 2 WAHM4XL30) 4
M-18 09-0415-3701 Fan Nut(M4) Fan Y E(M4) 4
M-19 | 10-004M-SW68 Screw(M3XL5) A7 s 1A (M3XL5) 6
M-20 GP-008667-00 Insulation Plate Ao FHolE 3
M-21 BD-000204-00 Backplane Board WZgol Rne 1
M-22 10-020M-SW66 Screw (M3 xL12) Backplane Board XA (Set)(M3xL12) 18
M-23 GP-008659-01 Rear Cover T As 1
M-24 10-004M-SW68 Screw(M3XL5) ZuAY 3H YA M3XL5) 6
M-25 | EP-000039-00 SMPS SMPS 1
M-26 GP-008701-01 SMPS Bracket SMPS He# 1
M-27 | 10-002S-SW66 Screw (M3 X L8) SMPS 2% uH(Set) (M3 X L8) 5
M-28 | BD-000203-00 DDC Board DDC BT 1
M-29 10-002S-SW66 Screw(M3xL8) DDC RE THUAH(Set)(M3XL8) 6
M-30 | BD-000205-00 Digital Board UAY wE 1
M-31 GP-008668-01 Digital Board Bracket UA" e Bl 1
M-32 GP-007198-00 SMD FET Ragiator Sheet tA¥ BE SMD FET WA E 1
M-33 10-002S-SW66 Serew(M3xL8) qAg e 3 I YA(Set) (M3XL8) 4
M-34 BD-000207-00 Step Board 2E HE 1
M-35 GP-006318-00 Step Board Radiator 28 B udg 1
M-36 GP-007197-00 SMD FET Ragiator SMD FET # 3 1
M-37 10-004M-SW68 Screw(M3xL5) SMD FET %93 14 (Set)(M3XL5) 1
M-38 EP-000041-00 Step Board Fan BB T Fan 2
M-39 | 01-017C-DU33 Screw (M4 X L25) 2HBE Fan 1A AH(M4XL25) 4
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Ref. No.| Parts No. Note Name of Parts = 3 Q’ ty |Assembly No.
M-40 | GP-010656-00 Step Board Stud(A) 28 BT ZET(A)(3-5-5) 5
M-41 | GP-007198-00 SMD FET Radiator Sheet 28 BE SMD FET WgAE 2
M-42 10-012M-PT10 Step Board Stud(B) 28 Bt 2 E(B)(3-5-15) 5
M-43 GP-007196-00 Step Board FET Radiator Step Board FET #edsh 2
M-44 07-004S-SM58 Serew(M4 x L10) Step Board FET %43 144 (Set)(M4XL10) | 4
M-45 | GP-007199-00 FET Radiator Sheet A FET %94 E A 1
M-46 | GP-007201-00 FET Radiator Sheet B FET #9AE B 1
M-47 | 07-005S-SM5S Screw(M3 X L10) FET 2414 (Set)(M3XL10) 11
M-48 GP-008669-01 Step Board Bracket 28 HE Bl 1
M-49 | 10-004M-SW68 Serew (M3 X L5) 28 BE TAHUAL (M3XLS) 5
M-50 BD-000206-00 Main Board FEHT 1
M-51 GP-007203-00 Main Board Radiator FERC W9 1
M-52 | 10-012M-PT10 Main Board Stud FERT AFE(3-5-15) 3
M-53 | 01-003S-2070 Screw(M4 X L16) BelAtho] 9 & 1A AH(Set) (M4 X L16) 1
M-54 | 10-003M-PT10 Screw(M4 X L10) IPM T4 UAH(Set) (M4 X L10) 2
M-55 GP-008670-01 Main Board Bracket FZHT v 1
M-56 | 10-002S-SW66 Serew(M3 X L8) ZZ8T 74U (Set) (M3XL8) 4
M-57 | 07-004S-SM5S Secrew (M4 X L10) FH AW A A (Set) (M4 X L10) 1
M-58 | GP-008660-00 Cable Cover Aol & #v 1
M-59 10-003M-PT01 Screw (M4 xL8) Alol & #Aw ZHHAHM4XL8) 4
M-60 GP-007711-00 Digital Board Sticker tAY BE XE|H 1
M-61 | GP-007712-00 Step Board Sticker 28 BE 2EH 1
M-62 | GP-007713-00 Main Board Sticker %% BE 2HH 1
M-63 09-023C-SC53 QC Passed Sticker QC Passed 2E|# 1
M-64 GP-010843-00 Voltage Sticker Ak 2E A 1
M-65 | 04-004S-AU10 Caution Sticker A A2 zEA 1
M-66 | CA-00342-00 SMPS Connecting Cablel SMPS &1 Alo|&1(31¥) 1
M-67 | CA-00343-00 SMPS Connecting Cable2 SMPS 917 #Alo|&2(%4) 1
M-68 CA-00351-00 Jumper Cable gk Ae] Aol & 1
M-69 | 04-001C-SE50 Screw(ST5x L16) FEEu2 THYAHA) 4
M-70 | 01-001M-PTO1 Secrew (M6 X L45) ZEZ92~ 33U4(B) 4
M-71 | 01-003S-SW66 Spring Washer(Ms) 223 94 4
M-72 | 01-004S-SW66 Washer(Ms) 3 94 4
M-73 | 91-001C-BT10 Urethane Washer Sale oA 4
M-74 | 01-001S-NET1 Screw(M3XL6) B vepl 3 6
M-75 GP-012617-00 Board Bracket Handle BE Bl &7 3
M-76 10-073S-3701 Screw (M3 xL10) B Bl E3te] 1A 6
M-77 | GP-011488-00 Brand Sticker AE 2EA 1
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Ref. No.| Parts No. Note Name of Parts = H Q’ ty |Assembly No.
N-1 GP-011454-00 Membrane Switch wHgel £9]3 1
N-2 GP-011450-00 Front Cover A A e 1
N-3 BD-000217-00 0/P Board 0/P RE 1
N-4 CA-000344-00 Operation Cable 223 A4 Aol & 1
N-5 11-002S-5050 Fixing Screw For O/P Board 0/P RE FHYA(ST3XL8) 4
N-6 BD-000216-00 * CF Card Board CF CARD X E 1
N-7 CA-000395-00 CF Card Power Cable CF CARD HYAA Alol& 1
N-8 CA-000396-00 CF Card Cable CF CARD 541974 Aol& 1
N-9 11-002S-5050 * Fixing Screw For CF Card Board CF CARD EE 1A YA(ST3IXL8) 2
N-10 15-026M-1000 Cable Tie Aol & Ele] dinch 2
N-11 GP-011452-01 CF Card Cover CF CARD #A# 1
N-12 GP-011451-00 Rear Cover T A 1
N-13 11-002S-5050 Fixing Screw For Rear Cove Ew A 1GUA(STIXLS) 4
N-14 GP-011455-00 Stand For OP Box OP Box it 1
N-15 SC-000410-00 Fixing Screw For OP Box OP Box ZAWAHM4x12) 2
N-16 SC-000411-00 Fixing Screw For OP Box Stand OP Box ~HE 1 UA(ST4XL16) 4
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SunLhtar

Ref. No.| Parts No. Note Name of Parts = H Q’ ty |Assembly No.
0-1 10-001A-PT11 Cover A 1
0-2 10-002A-PT11 Base #] o] & 1
0-3 10-001B-PT11 Stopper A 2EF A 1
0-4 10-002B-PT11 Stopper B ~E7 B 1
0-5 10-003B-PT11 Stopper C 2EH C 1
0-6 10-004B-PT11 Guide A el A 1
0-7 10-005B-PT11 Guide B ol = B 2
0-8 10-006S-PT11 Spring A 223 A 2
0-9 10-007S-PT11 Spring B 223 B 2
0-10 10-006B-PT11 Guide Base 7}o| & H]o] & 1
0-11 10-007B-PT11 Guide Cover 7tolE 7AW 1
0-12 10-008B-PT11 Switch Cover 292 AW 1
0-13 10-003A-PT11 Shaft 3 1
0-14 | 10-001S-SW68 E-Ring (#5) E-3 9%9(5%37 #5) 1
0-15 10-004A-PT11 MICRO SWITCH mpol 22 294 2
0-16 10-001C-PT11 GROMMET BUSH GROMMET BUSH(%°}, DASB-500-6) 1
0-17 10-028S-SC53 Screw Guide Base(M3XP0.5 L=7) et o2& 29 A 4
0-18 10-008M-PT11 Screw MICRO SWITCH(M3xXP0.5 L=38) MICRO S/W zJth4 2
0-19 10-021M-SW66 Screw Guide Cover(M3xP0.5 L=6) 7hol & AWzt 4
0-20 10-008S-PT11 Spring C 223 C 1
0-21 11-002M-PT10 Sponge(t5 X B10) 2E7 2




Servo Motor Unit
ME ZE A




Ref. No.| Parts No. Note Name of Parts = H Q’ ty |Assembly No.
P-1 55-0000-SMBT Servo Motor AR 2 1
P-2 91-009S-PTO01 Nut Servo Motor AR 2 29 YE 3
P-3 91-009S-PTO01 Spring Washer Servo Motor AR ZE Az 94 3
P-4 91-009S-PTO01 Plate Washer Servo Motor AR e A 3
P-5 91-009S-PTO01 Bolt Servo Motor AR 2E 29 EE 3
P-6 91-005A-SA51 Power Switch A 2914 1
P-7 Screw Power Switch A 2902 2FYA 2
P-8 91-023A-1701 Belt Servo Motor AR ZE WE 1




Cable Unit
AOlE ZHA




SunStar

Ref. No.| Parts No. Note Name of Parts = | Q’ ty |Assembly No.
Q-1 02-001B-BT01 Operator Cable 23 Ao & 1
Q-2 02-008B-BTO01 Step Motor Drive Signal Cable 28 2E TF AT A& 1
Q-3 02-002B-BT01 Foot Switch Input Cable T 2904 4 Aole 1
Q-4 02-011B-BT01 Solenoid Power Cable £t AL Aol 1
Q-5 02-028A-120H X Axis Step Motor Cable X & 28 2g £ Aol& 1
Q-6 02-013B-BTO01 Step Motor Power Cable 28 2E A Aol 1
Q-7 02-009B-BTO01 Servo Motor Drive Signal Cable AR Y TE AL 1

02-005B-BT01 Presser Foot Solenoid Cable F23 £d kot Aol & 1
Q-8

02-030A-120H Thread Trimming Solenoid Cable A £ ol Ao & 1
Q-9 02-012B-BTO01 Servo Motor Power Cable AR ZE AY Aol 1
Q-10 02-027A-120H Sensor Input Cable A g Aol & 1
Q-11 02-004B-BT01 Encoder Cable v o4E Aol s 1
Q-12 02-010B-BTO01 Servo Motor Auxiliary Cable AR RE BZ Ao 1
Q-13 02-003B-BT01 Synchronizer Cable Aagutel A 4 Aol 1
Q-14 02-014B-BT01 Cooling Fan Cable Wzl Aol g 1
Q-15 02-029A-120H Y Axis Step Motor Cable Y 2 £8 2E 9 Ao|& 1




Option Part
S8 o

R-14, 15, 16

Ref. No. Parts No. Note Name of Parts = =] Q' ty | Assembly No.
R-1 23-182A-120B Button Spacer Ass'y wE 2ol A (%) 1SET
R-2 23-082A-120B Base for Button Spacer HE 20| A o] A 1
R-3 10-020W-2700 Washer W E Aol 1A 2
R-4 23-083S-120B Screw(11/64" n=40) 4 2
R-5 23-084A-120B Button Spacer Plate A HE Ago]lM 3 A 1
R-6 SC-0309-3800 Screw(9/64” n=40) vhE B FHuAkA 2
R-7 23-086A-120B Button Spacer Plate B HE 2so]ld %I B 1
R-8 23-087S-120B Serew (11/64" n=40) b 1
R-9 23-088A-120B Button Spacer Plate C WE &do]4 I C 1
R-10 | SC-0107-1600 Screw (M6 xL10) Ak 1
R-11 SN-0101-1600 Nut 2z Aol F U4 YE 1
R-12 23-090C120B Washer b4 1
R-13 20-149A-120B Feed Guide Plate-Option dolE stolE HEA -FA 1
R-14 23-094A-120B Feed Plate(Small)-Option o) &3 (4&)-54 1
R-15 23-095A-120B Feed Plate(Medium)-Option ol (% )-%A 1
R-16 23-096A-120B Feed Plate(Large)-Option o] & 3H(eh) -4 1






